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5.3

5.3.1 Test Procedure

»  The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Channel Power
SPAN:30MHz
Channel BW:30MHz
RBW: 1MHz
VBW: 3MHz
Center frequency: fundamental frequency tested.
Sweep time= auto
Average times = 100.

53.2 Test Setup

EUT

-61-

FCCID: MAUO21

DSSS Maximum Output Power [Section 15.247 (b)(1)]

5.3.3 Test Data

Spectrum
Andyzer

Maximum Peak Output Power

Temp. (deg. C): 25
Test Engr: Jerroyu Chi Humidity (%): 50
Analyzer

Frequency . Cable Loss | Output Power | Output Power - :
(Mh2) Fzggirlrr];g (dB) (mw) (dBm) Limit (dBm) Pass/Fail
5745 12.75 13 25.4114. 05 30 Pass
5785 13.06 13 27.2914. 36 30 Pass
5825 13.15 13 27 .86 14. 45 30 Pass

Note: Two RF output( MAIN & AUX) have been test,the worse data shown above.
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FCC ID: MAUO21
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54 Radiated Emission Measurement [Section [15.247(c)(4)]

5.4.1 EUT Configuration

The equipment under test was set up on the 10 meter chamber with measurement distance of 3
meters. The EUT was placed on a non-conductive table 80cm above ground.

Any changes made to the configuration, or modifications made to the EUT, during testing are
noted in the following test record.

542 Test Procedure

The system was set up as described above, with the EMI diagnostic software running. We
found the maximum readings by varying the height of antenna and then rotating the turntable.
Both polarization of antenna, horizontal and vertical, are measured.

30M to 1GHz: The highest emissions between 30 MHz to 1000 MHz were also analyzed in
details by operating the spectrum analyzer and/or EMI receiver in quasi-peak mode to
determine the precise amplitude of the emissions. While doing so, the interconnecting cables
and magjor parts of the system were moved around, the antenna height was varied between one
and four meters, its polarization was varied between vertical and horizontal, and the turntable
was slowly rotated, to maximize the emission.

1GHz — 25GHz: The highest emissions were also analyzed in details by operating the
spectrum analyzer and/or EMI receiver in peak mode to determine the precise amplitude of the
emission. While doing so, the interconnecting cables and major parts of the system were
moved around, the antenna height was varied between one and four meters, its polarization
was varied between vertical and horizontal, and the turntable was slowly rotated, to maximize
the emission. During test the EMI receiver and spectrum was setup according to EMI

Receiver/Spectrum Analyzer Configuration.

For thetest of 2™ to 10™ harmonics frequencies , the equipment setup was also refer to EMI
Receiver/Spectrum Analyzer Configuration. The frequencies were tested using Peak mode
firgt, if the test datais higher than the emissions limit, an additional measurement using
Average mode will be performed and the average reading will be compared to the limit and
record in test report.

543 EMI Receiver/Spectrum Analyzer Configuration (for the frequenciestested)

Freguency Range Tested:
Detector Function:

30MHz~1000MHz
Quasi-Peak Mode

Resolution Bandwidth (RBW): 120KHz

Video Bandwidth (VBW) 1MHz
Frequency Range Tested: 1GHz — 25 GHz
Detector Function: Peak Mode
Resolution Bandwidth (RBW): 1MHz

Video Bandwidth (VBW) 3MHz
Frequency Range Tested: 1GHz — 25 GHz
Detector Function: Average Mode
Resolution Bandwidth (RBW): 1MHz

Video Bandwidth (VBW) 10 Hz
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544 Test Data (30MHz — 1GH2):

FCCID: MAUO21

30M — 1GHz Open Field Radiated Emissions (Horizontal)

Operator:JerryChiou
Temperature(C):25
Humidity(%6):63
Frequency | RxAmp. | AntFact | CableLoss | PreAmpGain | Corrct.Emi. Limit Margin | Ant.Pos. | TablePos
MHz (dBuv) | (dB/m) (dB) (dB) (dBuV/m) (dBuv/m) (dB) (cm) (deg)
59.1 19.28 6.72 133 0.00 2733 40.00 -12.67 96.00 245.00
68.8 2293 6.16 151 0.00 30.60 40.00 -9.40 96.00 219.00
88.2 2345 8.54 167 0.00 33.66 43.50 -9.84 96.00 219.00
95.96 18.16 9.91 179 0.00 29.87 4350 -13.63 96.00 35.00
99.84 14.61 10.57 192 0.00 2711 43.50 -16.39 96.00 35.00
102.75 14.55 1110 193 0.00 2757 43.50 -15.93 96.00 61.00
105.66 14.84 11.62 193 0.00 28.38 43.50 -15.12 96.00 35.00
111.48 18.73 1243 1.90 0.00 33.06 43.50 -10.44 96.00 61.00
158.04 21.85 10.12 2.36 0.00 34.33 43.50 -9.17 96.00 219.00
177.44 16.34 9.35 249 0.00 28.17 43.50 -15.33 96.00 193.00
197.81 21.01 9.16 2.60 0.00 32.76 43.50 -10.74 96.00 245.00
202.66 22.27 9.17 2.63 0.00 34.07 4350 -9.43 96.00 245.00
30M — 1GHz Open Field Radiated Emissions (Vertical)
Operator:JerryChiou
Temperature(C):25
Humidity(%6):63
Frequency | RxAmp. | AntFact | CableLoss | PreAmpGain | Corrct.Emi. Limit Margin | Ant.Pos. | TablePos
MHz (dBuv) (dB/m) (dB) (dB) (dBuV/m) (dBuv/m) (dB) (cm) (deg)
70.74 2255 6.16 155 0.00 30.25 40.00 -9.75 96.00 245.00
89.17 23.28 8.73 1.66 0.00 33.68 4350 -9.82 96.00 219.00
95.96 18.13 9.91 179 0.00 29.84 43.50 -13.66 96.00 35.00
105.66 15.46 1162 1.93 0.00 29.01 43.50 -14.49 96.00 35.00
108.57 14.66 12.14 194 0.00 28.74 43.50 -14.76 96.00 61.00
111.48 15.78 1243 1.90 0.00 30.12 4350 -13.38 96.00 61.00
155.13 17.70 10.15 231 0.00 30.16 43.50 -13.34 96.00 219.00
159.98 17.04 10.10 2.39 0.00 29.53 4350 -13.97 96.00 219.00
162.89 17.05 9.93 2.39 0.00 29.37 43.50 -14.13 96.00 219.00
197.81 16.45 9.16 2.60 0.00 28.20 4350 -15.30 96.00 245.00
202.66 16.30 9.17 2.63 0.00 28.10 43.50 -15.40 96.00 245.00
334.58 13.27 14.03 3.30 0.00 30.60 46.00 -15.40 96.00 140.00
NOTE:

» During thePre-test, the EUT hasbeen tested for Channd 1, 6,11 transmit from Main and Aux antenna respectively to get dl
the critical emission frequencies. Inthefinal test al thecritical emission frequencies has been tested and the test data are listed

above.

» Margin=

Corrected Amplitude — Limit

Corrected Amplitude = Radiated Amplitude + Antenna Correction Factor + Cable Loss - Pre-Amplifier Gain
A margin of -8dB means that the emission is 8dB below the limit

All frequencies from 30MHz to 1GHz have been tested
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545 Test Data(1GHz—-40GHz).

1GHz~40 GHz (Horizontal), 5745 MHz
Operator:JerryChiou

FCCID: MAUO21

RBW:1MHz
Humidity(%6):57
Temperature(C):22

Frequency | Rx R. | Ant F. | Cab L. | PreAmpl | Emission| Limit | Margin | A.Tower | T.Table
MHz dBuV | dB/m dB dB dBuV/m | dBuV/m| dB cm deg
4927.27 | 39.23pk | 35.32 2.15 27.34 | 49.36pk | 54.00av | -4.64 100 7
1GHz~40 GHz (Vertical), 5745 MHz
Operator:JerryChiou RBW:1MHz
Humidity(%6):57
Temperature(C):22
Frequency | Rx R. | Ant F. | Cab L. | PreAmpl | Emission| Limit | Margin | A.Tower | T.Table
MHz dBuV | dB/m dB dB dBuvV/m | dBuV/m| dB cm deg
5272.53 | 38.64pk | 35.82 2.67 2740 | 49.72pk | 54.00av | -4.28 100 78

Note:

»  According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-pesk) detection , if
the peak (or quasi-peak) measured vaue complies with the average limit , it is unnecessary to perform an average

measurement.
“ * " Fundamenta Frequency

“**7- Not in the restricted band, Limit level=Fundamental Emission-20dB

“ pK’: peak mode

“av”: average mode

“---*: No meter reading data due to the emission level is smaller than spectrum noise level.

Margin=Corrected Amplitude — Limit

Corrected Amplitude=Radiated Amplitude+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gain

>

>

>

>

>

»  The Spectrum noise level+Correction Factor < Limit - 6 dB

>

>

» A margin of -8dB means that the emission is 8dB below the limit.
A

[l frequenciesfrom 1GHz to 40 GHz have been tested.
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1GHz~40 GHz (Horizontal) , 5785 MHz

FCCID: MAUO21

Operator:JerryChiou RBW:1MHz
Humidity(%0):57
Temperature(C):22
Frequency | Rx R. | Ant F. | Cab L. | PreAmpl | Emission| Limit | Margin | A.Tower | T.Table
MHz dBuvV | dB/m dB dB dBuv/m | dBuv/m | dB cm deg
5157.44 | 41.02pk | 35.73 2.55 27.33 51.96pk | 54.00av | -2.04 100 45
1GHz~40 GHz (Vertical), 5785 MHz
Operator:JerryChiou RBW:1MHz
Humidity(%):57
Temperature(C):22
Frequency | Rx R. | Ant F. | Cab L. | PreAmpl | Emission| Limit | Margin | A.Tower | T.Table
MHz dBuvV | dB/m dB dB dBuv/m | dBuv/m | dB cm deg
5150.25 | 38.80pk | 35.72 2.52 27.33 | 49.71pk | 54.00av | -4.29 100 43
Note:

»  According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-peak) detection , if
the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

“ * " Fundamental Frequency
“**7- Not in the restricted band, Limit level=Fundamental Emission-20dB
“ pk’: peak mode

“av”: average mode
“---*: No meter reading data due to the emission level is smaller than spectrum noise level.

Margin=Corrected Amplitude — Limit

Corrected Amplitude=Radiated Amplitudet+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gain

A margin of -8dB means that the emission is 8dB below the limit.

>
>
>
>
>
»  The Spectrum noise level+Correction Factor < Limit - 6 dB
>
>
>
A

Il frequenciesfrom 1GHz to 40 GHz have been tested.
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1GHz~40 GHz (Horizontal), 5825 MHz

FCCID: MAUO21

Operator:JerryChiou RBW:1MHz
Humidity(%0):57
Temperature(C):22
Frequency | Rx R. | Ant F. | Cab L. | PreAmpl | Emission| Limit | Margin | A.Tower | T.Table
MHz dBuvV | dB/m dB dB dBuv/m | dBuv/m | dB cm deg
5200.6 | 41.04pk | 35.76 2.66 27.36 52.10pk | 54.00av | -1.90 100 58
1GHz~40 GHz (Vertical), 5825 MHz
Operator:JerryChiou RBW:1MHz
Humidity(%):57
Temperature(C):22
Frequency | Rx R. | Ant F. | Cab L. | PreAmpl | Emisson| Limit | Margin | A.Tower | T.Table
MHz dBuvV | dB/m dB dB dBuv/m | dBuv/m | dB cm deg
5207.79 | 41.87pk | 35.77 2.66 27.36 52.92pk | 54.00av | -1.08 100 60
Note:

»  According to the standards used, Where limits are specified by agencies for both average and peak (or quasi-peak) detection , if
the peak (or quasi-peak) measured value complies with the average limit , it is unnecessary to perform an average
measurement.

“ * " Fundamental Frequency
“**7- Not in the restricted band, Limit level=Fundamental Emission-20dB
“ pk’: peak mode

“av”: average mode
“---*: No meter reading data due to the emission level is smaller than spectrum noise level.

Margin=Corrected Amplitude — Limit

Corrected Amplitude=Radiated Amplitudet+Antenna Correction Factor+Cable Loss-Pre-Amplifier Gain

A margin of -8dB means that the emission is 8dB below the limit.

>
>
>
>
>
»  The Spectrum noise level+Correction Factor < Limit - 6 dB
>
>
>
A

Il frequenciesfrom 1GHz to 40 GHz have been tested.
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Band Edge M easur ement

55.1 Test Procedure (Conducted)

1.

Equipment mode: Spectrum anayzer
Detector function: Peak mode

SPAN: 100MHz
RBW: 100KHz
VBW: 100KHz

FCCID: MAUO21

The transmitter output of EUT was connected to the spectrum analyzer.

2. Using Peak Search to read the peak power of Carrier frequencies after Maximum
Hold function is completed

3. Find the next peak frequency outside the operation frequency band

55.2 Test Setup (Conducted)

EUT

55.3 Test Data:

Spectrum
Andyzer

Table: Band Edge measur ement (Conducted)

Temp. (deg. C): 25
Test Engr: Jerry Chiou Humidity (%): 50
Frequen Spectrum Carrier - Outsideband
Channél equency Reading Limit: >20dB Pass/Fail
(MH2) (dBuv) (dB)
5745 MHz 5737.4 102.38 -—- -
Outside band 5724.6 53.98 48.4 Pass
5825 MHz 5826.2 104.02 - —
Outside band 5850.3 53.27 50.75 Pass

Note: Two RF output( MAIN & AUX) have been test,the worse data shown above.
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Band Edge Conducted measur ement
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Band Edge Conducted M easur ement

REF 127 .0 dBuV MKR 5.8262 GHz
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55.4 Test Procedure (Radiated)

1.  Antennaand Turntable test procedure same as Radiated Emission Measurement.
Equipment mode: Spectrum analyzer
Detector function: Average mode
SPAN: 100MHz
RBW: 1MHz
VBW: 10MHz

2. Using Peak Search to read the peak power of Carrier frequencies after Maximum
Hold function is completed.

3. Find the next peak frequency outside the operation frequency band

4. Get the spectrum reading after Maximum Hold function is compl eted.

555 Test Setup (Radiated)
Same as Radiated Emission Measurement

International Standards L aboratory Report Number: 07L ROO6FC
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55.6 Test Data
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FCCID: MAUO21

Table Band Edge measurement (Radiated)

Temp. (deg.
o) 25
TestEngr: Jerry Chi o uHumidity (%): 50
Frequency | Spectrum | Correction| Emission [(dBc (Limit:| Limit Equip. Pass
Description (MH2) Reading Factor Level > 30dBc) | (dBuv/m) Setup or
(dB{ (dB/m) (dBuV/m) VBW Fail
5745 MHz
(average mode) 5737.6 49.09 3941 88.5 --- --- 10Hz ---
Outside band
(average mode) 5725 10.52 3941 49.93 38.57 --- 10Hz Pass
5825 MHz
(average mode) 5817.7 49.29 39.42 88.71 --- --- 10Hz ---
Outside band
(average mode) 5850 9.88 39.45 49.33 39.38 10Hz Pass
Note:

» The Spectrum plot of emission level measurement in Restricted band is attached.
» Emission Level=Spectrum Reading+Correction Factor
» Correction Factor=Antenna Factor+cable loss—amplifier gain
» Both Horizontal and Vertica polarizaion have been tested and the worst datais listed above.
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Band Edge measurement for radiated emission in Restricted Band(Radiated)
Peak Mode (5745 MH2)

REF 81.0 dBuV MKR 5.7376 GHz
10dB/ A View Posi B _Blank Posi 49.09 dBuY
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3 .
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7
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OFF

Band Edge measurement for radiated emission in Restricted Band(Radiated)
Peak Mode (5825 M H2z)

REF 81.0 dBpV MKR 5.8177 GHz
10dB/ A View Posi B Blank Posi 49.29 dBuV
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[N = Wi Mo LT oot 1 Multi MKR
e E Sett
R -
x | =
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56 RF Exposure Measurement [Section 15.247(b)(4) & 1.1307(b)]

See SAR report

International Standards L aboratory Report Number: 07L ROO6FC
HC LAB:NVLAP:200234-0;VCCI: R-341,C-354; NEMKO:ELA 113A;BSMI:SL2-IN-E-0037,9.2-R1-E-0037; TAF:1178; | C:1C4067
LT LAB: NVLAP:200234-0;VCCI: R-1435,C-1440,NEMKO:ELA 113B; BSMI:SL2-IN-E-0013, TAF:0997; IC:IC4164-1



-75- FCCID: MAUO21

PEEEESARCE
lamational Sl Labosainn

5.7 DSSS Peak Power Spectral Density [Section 15.247(d) |

5.7.1 Test Procedure

1. The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer
Detector function: Peak mode
SPAN:1.5MHz
RBW: 3KHz
VBW: 30KHz
Center frequency: fundamental frequency tested.
Sweep time= 500 sec.
2. Using Peak Search to read the peak power after Maximum Hold function is
completed.

572 Test Setup

Spectrum
Andyzer

EUT

5.7.3 Test Data

Maximum Peak Output Power Density
Temp. (deg.C): 2 5

Test Engr: Jerry Chiou Humidity (%): 50
Frequency Spectrum Cable Loss Limit
(MH2) Reading (dB) Pe‘?';miggpm (dBm/3KHz) | Pass/Fail
(dBm/3KHz2)
5745 -17.15 13 -15.85 8 Pass
5785 -16.73 13 -15.43 8 Pass
5825 -16.61 13 -15.31 8 Pass

Note: Two RF output( MAIN & AUX) have been test,the worse data shown above.
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Channd 1
REF 20.0 dBm MKR 5.745365 GHz
1048/ A Miew Posi B _Blank Posi =17.15 dBm
Trace A
SWP 1
R s Write &
2
View A
3
N-,‘w"l“f -tu'w’% ‘N’rv\r l1wvtlmmvwv'wMAvﬂ’lwW= r\.uum_w Blank #&
L'I.ML .M\u. wlti
A 4
Max Hold
A
E
Detector
[ HMormal ||
&
Trc Henu
Fa B |
7
CENTER 5.745285 GHz SPAN 1.500 MHz 1/2 ,more
#*RBYW 3 kH=z #/BYW 30 kH=z *#5WP 500 s *ATT 30dB
Channdl 6
REF 20.0 dBm MKR 5.787468 GHz
10dB/ A_View Posi B_Blank Posi -16.73 dBm
Trace A
SWP 1
o %1% = Write A
z
View A
2
frgl i fa ey JMM Lot Pl By \ .|
e AT NN iAW ) | Blank A
4
Max Hold
A
s
Detector
[ Mormal ||
3
Trc Henu
Fa—| B |
7
CENTER 5.787480 GHz SPAN 1.500 MHz 1/2 ,more
*RBYW 3 kH=z #*/BW 30 kHz *#5WP 500 s *ATT 30dB
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Channd 11
REF 20.0 dBm MKR 5.819366 GHz
1048/ A Miew Posi B _Blank Posi -16.61 dBm
Trace A
SWP 1
o )% Write A
z
View A
2
M"'PF"M“LW Wi "‘;r'L%WMMM%“W Wh' el W “M' -'xrhwn,.- Blank &
4
Max Hold
A
E
Detector
[ HMormal ||
Trc Henu
Fa B |
7
CEHTER 5.818725 GHz SPaN 1.500 MHz 1/2 ,more
#*RBW 3 kHz #VBW 30 kHz *¥35WP 500 s *A4TT 3048
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6. TEST RESULTS (802.11a 5150 — 5350M H2)

6.1. Maximum output Power [Section 15.407 (a)(1)(2)(3)]

6.1.1. Test Procedure

» The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum analyzer

Detector function: Channel Power

SPAN:30MHz

Channel BW:30MHz

RBW: 1IMHz

VBW: 3MHz

Center frequency: fundamenta frequency tested.

Sweep time= auto

Average times = 100.

6.1.2. Test Setup

Spectrum
EUT Andyzer
Frequency Band Limit
5.15-5.25 GHz The lesser of 50mW (17dBm) or 4dBm+10logB
5.25-5.35GHz The lesser of 250mW (24dBm) or 11dBm+10logB

Note: B i1sthe 26dB emission bandwith in MHz
6.1.3. Test Data: (Normal Mode)

Maximum Peak Output Power

Temperature (deg. C): 25
Test Engineer: Jerry Chiou Humidity (%): 50
Chennel | Frequency Output Power 26 dBc BW/Limit Thelesser Limit Pasg/Fall
(Mhz) (dBm) Mhz/dBm (dBm)
1 5180 8.32 23.45/ 17.70 17.00 Pass
4 5240 10.86 23.59/ 17.73 17.00 Pass
5 5260 1041 23.59/ 24.73 24.00 Pass
8 5320 9.58 23.59/ 24.73 24.00 Pass
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5180 MHz:
REF 20.0 dBm DL 7.1 dBm
1048/ A _Miew Norm B_Blank Posi
Trace A
WINDOW WIDTH 1
38.88. . MH=z Write A
2
View A
i 3
Blank A
4
Max Hold
A
s
l 1 Detector
[ Mormal |
[
Trc Henu
CENTER 5.18000 GHz SPAN 30.00 HHz r"?“
*RBYW 1 HHz #VBYW 3 MHz SWP 20 ms *ATT 304B AT B |
CHANNEL POWER _(RH5 Detection) (L007100) 7
7 . 12 dBm 1/2,more
5240 MHz:
REF 20.0 dBm DL 9.7 dBm
10dB/ A _View Norm B_Blank Posi
Trace A
CENTER 1
5 2 1 AR G b Write A
2z
View A
3
Blank &
4
Max Hold
A
s
Detector
[Hormal ||
&
Trc Henu
CENTER 5.24000 GHz SPAN 30.00 MHz r‘f'“
*RBYW 1 MHz #/BYW 3 MH=z SWP 20 ms *ATT 3048 AL B |
CHANNEL POWER  (RMS Dete ;'. mn} Eiﬂllfiﬂlﬁ ?
| 1/2 ,more
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5260 MHz:
REF 20.0 dBm DL 9.2 dBn
1048/ A _Miew Norm  B_Blank Posi
Trace A
WINDOW WIDTH 1
AR AR MH= Write A
2
View A
i 3
_________ Blank A
4
Max Hold
A
-3
' | Detector
[ Mormal |
Trc Henu
CENTER 5.26000 GHz SPAN 30.00 HHz r"?“
*RBYW 1 HHz #VBYW 3 MHz SWP 20 ms *ATT 304B AT B |
CHANNCL POWER _(RHS Detection) (L007100) 7
9,21 dBm 1/2 ,more
5320 MHz:
REF 20.0 dBm DL 8.4 dBm
10dB/ A _View Norm B_Blank Posi
Trace A
CENTER 1
5.32000 GH=z Write A
2z
View A
3
Blank &
4
Max Hold
A
s
Detector
[Hormal ||
Trc Henu
CENTER 5.32000 GHz SPAN 30.00 MHz r‘f'“
*RBYW 1 MHz #/BYW 3 MH=z SWP 20 ms *ATT 3048 AL B |
1/2 ,more
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5180 MHz:

REF 20.0 dBm
10dB/

A _View
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DL 26.0 dB

Posi

B_Blank Horm

MKR 5.17783 GHz
25.99 4B
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WIND
23.4

9. MH=

W WI

TH

¥Window

1
Window

Il)"\"“ S P Sy TR T -\’#""'“"\f\ﬁ.‘s_.ﬂ‘."\._,ﬁ,,rhatv-

[ON | OFF

Window
Position

Window
Width

i

£ Window
Sweep

OH_[[OFF

CEHTER 5.18000 GHz

#REBYW 300 kHz

*VBYW 1 MH=z

*SWP 200 ms

SPAN 35.00 HHz
*ATT 30dB

5240 MHz:

REF 20.0 dBm
10dB/

A _View

DL 26.0 dB

Posi

B_Blank HNorm

MKR 5.23776 GHz
26.00 dB

WIND

23.59

W WI

MH=

TH

7 Marker
Couple

OH_|[OFF

¥indowu

1
Window

i
R g g \-‘k\’

: s ST ol 1 el

["OH|_OFF |

Window
Position

Window
Width

~

g Window
Sweep

oN_|[[OFF

CENTER 5.24000 GHz

#RBYW 300 kH=z

*VBY 1 MHz

*¥3WP 200 ms

SPAN 35.00 MHz
*#ATT 30dB
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5260 MHz:
REF 20.0 dBm DL 26.0 dB MKR 5.25773 GHz
1048/ A _View Posi  B_Blank Horm 26.00 dB
Display
WINDOW WIDTH 1 =
23.59 MH= Hisgdiine
[FON™ |_OFF |
& 2 H
l,f\-wwlwnﬂrwh’\bﬂwf“ﬂw_,ﬂhﬂ'mun\ Ref Line
e \ [On [ OFF
7 g .
3 §
;’j \. Measur ing
/ e ol Window
}f’ Ry 4 :
TR Multi
M Screen
CENTER 5.26000 GHz 5PAN 35.00 MHz
#RBYW 300 kHz #YBW 1 MH=z *SWP 200 ms  #ATT 30dB
5320 MHz:
REF 20.0 dBm DL 26.0 dB MKR 5.31769 GHz
10dB/ A _View Posi B_Blank Norm 26.00 dB
¥indow
WINDOW WIDTH e
23.59 MH= e
["ON" [ OFF |
I’."\-’“m\é"‘-ﬂ‘n"\"r'\;“'""‘-\-nv T e | Window
o L) Position
}!‘r ‘\'\_ 3 -
A+ 4 Window
/ e Width
FM \m
g Window
Sweep
OH |IIIFF
7 Marker
CENTER 5.32000 GHz SPAH 35.00 MH=z Couple
*RBYW 300 kHz #*VBW 1 MH=z #SWP 200 ms  *ATT 304B W'ﬁ
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6.2. Peak Power Spectral Density [Section 15.407(a)(1)(2)(3) ]

6.2.1. Test Procedure
1. The Transmitter output of EUT was connected to the spectrum analyzer.
Equipment mode: Spectrum anayzer
Detector function: Peak mode
SPAN: 30MHz or 50MHz
RBW: 1IMHz
VBW: 3MHz
Sweep time: 30 or 50 sec.
Center frequency: fundamental frequency tested o
2. Peak search was read to the peak power after maximum hold function is completed.
6.2.2. Test Setup
Spectrum
EUT Andyzer
6.2.3. Test Data: (Normal Mode)
Maximum Peak Output Power Density
Temperature (deg. C): 25
Test Engineer: Jerry Chiou Humidity (%): 50
Channel |Frequency| Spectrum Cable | Peak Power Limit Pass/Fail
(Mhz) Reading |Loss(dB) Output (dBm/Mhz)
(dBm) dBm/MHz2)
1 5180 0.55 1.20 1.75 4.00 Pass
4 5240 1.89 1.20 3.09 4.00 Pass
5 5260 1.73 1.20 2.93 11.00 Pass
8 5320 113 1.20 2.33 11.00 Pass
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